HERIAE
VCZ 700'E Instaﬁztzizn Introduction




2, | VC2700-E
A= PREFACE:
@FFRATIAE H IR 2 B - DRG] DU B R PS5 S e B

@Please follow this operation instruction to install & adjust according to the orders.You will get
the best efficiency in the short time.

() RERRICE

Installation description for slack wire device

(D).ZHETTIM
Installation the _lowcr blade set

(). LR ESEE
Installation the gearing

(V9. s B 3B
Lifting foot press operation introduction

(). EHETEENORE Fr
Change movable protect piece




VC2700-E

@ T EL4J Tool bag

@EEANIETER The position in the box

_ ) )
H
S
:




4 VC2700-E

(—). RESRR#FLEE Installation description for slack wire device

@B LR NAIBERET The position in the box

(A).JUT RARRERIR S IR%AE.

Take off the original factory accessories,

§
$

>




VC2700-E 5

(B). /R EEHE ASE .

Insert the coupling axle into the passageway.

]
% % 3 &
|

LUBRICANT

(C).BrEsh R ings A IR AR R,
Hitch the end of coupling axle by coupling rod,
don't lock the screw now.

(D).5% FAR A AR E e -
Assemble the tens‘ion ady. set & slack thread fixed |/
seat.

(E). BRSNS - HHRT O aal & E i -
Loosen the screw .Pass the lifting shaft through
coupling axle & fixed seat.

(F). 1. BT A TR -
2SR $RFHBRZE [ € HE 3mm -
3 BN -

1.Press down the front of coupling axle to the lowest

2.The lifting shaft should be over the fixed seat 3mmm.
3.Tighten the screw.




6 VC2700-E

(G).1. e R B = B o 1.Push the lifting shaft to the top position.
2.[E E RS EE R8I EIFL =75 10mm - 2.Fix the slack thread hook on top position
of the hole 10mm distance.

®
1 EHié

@UBRICANT
2




VC2700-E

(). Z&ZZE T JJ4H Installation the lower blade set

@SR AN B The position in the box

iy

LT REZ THNE %%

Remove the original axle cover and back cover.




8 VC2700-E

2 ()Z&ET I
(1). Installation the lower blade set
Q). 8= B AR
(2). Installation the height adjuster seat. 1 1
(3). g LSE
(3)Hang both sides of the spring on. 1 P

3. e HE E i HEPRE 4 5% E K FEERRY = B (6 T ] B S AR ST R AE0.0~0. 1mmu [H]
3.Swivel the rotatory 4.Adjusting the height of height adjuster seat: keep a distance of
button on the point "P". 0.0~0.1mm between the knife piece and wire coupling hook.
L
— o VALY e R R
’ T knife piece Height Adjuster Seat
I e
) f 4ﬁ
I ! ey |
Wire coupling hook




VC2700-E

9

AHERERREER AR
|G

2. BERIER

3 R AL T ke

HEE—HERAAEE#91.5mm

4 BB TINS5
LR
5. IR

INSTRUCTION FOR DETAIL
ADJUSTMENT

1.Hang both sides of the spring on.
2.Loosen the screw.

3.Control the driving lever and

move the razor blade tip to the
position of 1.5mm to wire
coupling hook.

4.Adjust the position and make
sure the razor blade on the peak
line up the wire-coupling hook.

5.Fasten the screw. -




10 VC2700E

@ZHENIE T B Installation description chart,




VC2700-E

11

(). L EE(HBEEE nstallation the gearing

@HERANAIE LT The position in the box

AL

N

(A BB E AL AL T -

Fix the transmission power seat on machine and hitch the lower knife connection piece.




12 VC2700-E
(B) 1.hesrah i A T s Ra#90.2~03mm | (C) 138 AE R % & 2 2 HIRR0.0~0.2mm
2 SHRIRAR 2 SRR
1.Remain the distance of 0.2~0.3mm 1.Insert the coupling piece and adjust the
between the plate surface of the position about 0.0~0.2mm with the fixing lip.
core shaft and the coupling piece. 2 Fasten the screw.
2.Fasten the screw.
.
HUH
LUBRICANT B E#Fixing clip

7 b O
LUBRICANT 0.0~0.2mm
| B
#$2 /5 Coupling piece

(D)R" AR TR AL, X
Loosen screw "A" and adjust positioning seat
to make same angle(see X')

o

o

(B) i s fem S I M 2mm B SRR IR
Push the slack wire lifting shaft until to end
and then push back 2mm and fasten the screw.




VC2700-E _ 13
(1)JEERERE Q LI —FZ R T W s TR AR 70 1 ) R 1~ mm S B (3) AR iNE
(1). Loosen the screw. (2).Adjust the lower thread trimmer position by swirling the core shaft within the slotted screw drive:
The distance (1~2mm) between fixed knife and wire coupling hook is the best. (3). Fasten the screw.

2 EjEE EETI |

' = - Fixed kmfe

! - T - @@@ ' |

| I N | B 1 }‘nm I
JpEm—— o I T ) e— — 5 SUREL

: 4(; \j \ 1~2mm :

[ [LI][]]




14 VC2700-E

(B 1sa A REE 2 R R 2 B R B R RN AR |
1. Move the core shaft to the strofse terminal 2.Touch to the strike piece of close
remote safety switch , to make sure the motor close remote safety switch 18 closed.

(8 Shaft




VC2700-E

15

(P9). 52 BRIAISEE Lifting foot press operation introduction

@HHELSNNAIE R The position in the box

@ZFE[E T B Installation description chart

A. F# Top dress type

AL () R B LS B EREE Q)
Please install the hanging seat(1),then install
the electromagnetic valve(2).




16 VC2700-E

B. T #i=Diving type
I R ()R T BRI E ()

Please install the hanging seat(1),then install the
electromagnetic valve(2)

™

X &
\

\/,/

AuEREBR A
Can not use rubber washer




VC2700-E 17

@ZHEEEFEIE : Instruction of installation

1.&%ﬁﬁﬁ%ﬁ@ﬁﬁ&ﬁ@%ﬁ%ﬁﬁf@éﬁ'ﬂﬁ%ﬁ%&@% °
Although the belt is pulled straight,should keep a vertical position with the plate plane &
don't interrupt with the carriage head plate.

0. SR A R R SR B T B S HER R AR 432~ Sam AUAR T 2] -
Adjust the belt length : when the needle work to the bottom , the lever still have space for

D\
|

/ JECRA

/ | - | open

|
[

& HE

close

/'/
4 k S % —
/ - 3 _I:_i_ ------- S ‘
/ A 5 el o
[ RFHRA \ open close
{ Presser foot 1
: I
\ 1
\ —* Smm /
N A
. Stitch plate 7
5

3 oo




B 38 SECOND PART

Eg s

T B &

COMPON

NT ANALYDL CHART




VC2700-E

19

TT-ER RSB T E
TT-Detail drawing of the slack thread device

TT-RRSREEE TR
TT-The section list for the slack thread device
FF %t Yk % i B AE
Ref.No. Part No. Description Amt Req.
1 | VC2700E-TT01 | E#fF Coupling rod 1
2 | VC2700E-TT02 | [EERE Fixed seat 1
3 | VC2700E-TTO3 | ERissErtal Slack wire lifting shaft L230] 1
4 | VC2700E-TTO4 | E2ig Thread guide hook unit 5
5 | VC2700E-TTOS | ¥5&hE Movable shaft 1
6 | VC2700E-TT06 | EE (D) Spring (Short) 1
7 | VC2700E-TT0? | BZEE) Spring (Long) 1
8 E4 | HI8R Retaining ring 1
9 SWO0109 | AFEKEIRM Hexagon socket screw M4x16| 2
10 SW1001 +F IR Crossed flat head screw M3x6 5
11 SW0502 ANAEAEEEEM Hexagon socket grubscrew  M3x3 1
12 | VC2700E-UTEQS6 | 8% Coupling rod | 1
13 CBO03-3 | —FZ EIRAA Flat head slot screw M4x5-12.5| 1
14 SW0108 NERBRR Hexagon socket screw M4x14| 1




20 VC2700-E

mm UT- TG E
UT--DETAIL DRAWING OF UNDER TRIMMER COMPONENTS




VC2700-E

2]

UT- N JJYTRBRE =0T

=
UT-Section list of the under trimmer components
OBt mrRimer % %’ B
RefNo. Part.No. Description Amt.Req.
x * RETEIEAR Dish screw 7
1 | VC2700E-UTO!1 | FHfNE= Crank chamber cover 1
2 | VC2700E-UTO2 | [EEJJEE Lower knife holder 1
3 | VC2700E-UTO3 | {&Eh )M Movable lower knife holder 1
4 | VC2700E-UT04 | BRENE Driving lever 1
5 | VC2700E-UTOS | EEeH Coupling piece 1
6 | VC2700E-UTO6 | [@Ea Ring 1
7 | VC2700E-UTO7 | BT Fixed knife 1
8 | VC2700E-UTO8 | {E&TIH Lower movable knife 1
9 | VC2700E-UT09 | 58 Lower movable knife guide 1
10 | VC2700E-UTI0 | FF(—) Clamp spring piece(1) 1
11 | VC2700E-UT1! | EH(D) Clamp spring piece(2) 1
12 | VC2700E-UT12 | FEH FEERE Clamp spring piece fix seat 1
13 | VC2700E-UTI13 | BB JJEA%E A Pressure adjusting piece 1
14 {VC2700E-UT14 | #FiH % Wave washer 1
15 | VC2700E-UTI15 | EEH Fixed piece 1
16 | VC2700E-UTI16 | ‘BRI Positioning seat - 1
17 |VC2700E-UT17 | &8 Bush 1
18 | VC2700E-UTI8 | Rk Fr Slack thread piece 1
19 | VC2700E-UTI19 | B aRsE Rz Height Adjuster Seat 1
20 FD-025-05 hir {nEa R Spring ¢ 0.4xL13 1
921 KU06-1 JRREXE Impacting spring 1
22 CB003-2 —FPEEEERR  Flat head slot screw M| 1
23 SW0301 | —FZSEEHIEA  Slotted flat head screw M3x5| 1
24 SW0302 —FEEIERM  Slotted flat head screw M4x4 2
25 SW0304 | —F4EIFRE  Slotted flat head screw Mdx6| 2
26 SW0403 | AREHERRA Dish screw Mdx6| 1
27 SW0601 FNA B Hexagon nut M3 1
28 SW0603 7N URIE Hexagon nut M5| 1
29 SW0702 . ﬁﬁ?@@ Dish washer M4 2
30 SW0703 BIEEE ~ Dish washer M5] 1
31 SWO0801 | —FF7SHRIE#R  Slotted flat head screw 3/32-56x2| 5§
3 SW0802 —FGEIE RS Slotted flat head screw 3/32-56x4 2
23 SW0803 — IR Slotted flat head screw 3/32-56x5 2
34 SW0804 | —FPEEIEAR  Slotted flat head screw 3/32-56x6 1
35 SWO0805 —FPEEHEERR  Slotted flat head screw 3/32-56x8 1




VC2700-E

A

i

UTE-Detail drawing of the gearing

\

) R
e

o

(O

oy

Wy

> QG

Q. "Y-ﬂ:‘ !

pNie, |

538 ]

; \\‘."i?_.ﬂ (An j
8. B




VC2700-E

23

UTE- MBI E
UTE-The section list for gearing
ook YoriiRE % i B HE
Ref.No. Part.No. Description Amt.Req
1 |VC2700E-UTEO! | EERitRS Electromagnetic valve 1
2 |VC2700E-UTEO? | St Coupling rod end bearing 1
3 |VC2700E-UTEO3 | I#EMEE%E5K  Drive link positioning clip 1
4 |VC2700E-UTEM4 | SR Square connection slice 1
5 |VC2700E-UTEOS | £ Long shaft 1
6 SW0705 E20= Washer M8 1
1 |VC2700E-UTE07 | EifgF Connecting plate 1
8 |VC2700E-UTE08 | 527 /8E Positioning seat 1
9 |VC2700E-UTE09 | %5 Shaft 1
10 |VC2700E-UTEL0 | ‘B{i7 5% Positioning clip 1
11 [VC2700E-UTE11 | BlEmE Fixed seat 1
12_|VC2700E-UTEL2 | Z2BARNREEEE  Safety switch bracket 1
13 |VC2760E-UTEI3 | fFa= Protective cover 1
14 |VC2700E-UTE14 | Z23(H ] Safety switch 1
15 CB003-3 —FERER  Flat head slot screw M4x5-L2.5| 1
16 CBO03-4 | —F7HH#R#k  Flat head slot screw M4x5-L7| 1
17 SW0901 LA Screw M3x10| 2
18 W5031 [ERES Slot screw 1
19 FE928 FrBURAR Special screw 2
20 SUN-01 R MG EE Compression spring 012 1
21 W5025 P Cone spring ¢ 0.5(8) 1
21 EP-6P BlEA Electrical panel 1
23 EW-6P INFEERR 6 Connection Electric Wire 1
24 SW0106 INEIAEIRAM Hexagon socket screw M4x108HEF | |
25 SW0902 i3 Screw M3x14 2
26 SWo0114 INAIZKEIRAR  Hexagon socket screw M5x12| 3
| 2 SW0115 NEVRERIRAR  Hexagon socket screw M5x14| 2
28 SWO0119 NEREIRSR  Hexagon socket screw Méx16| 2
29 SWO605 | 7S Figig Hexagon nut M8 3
30 SW0605 7N i Hexagon nut M4 8% 2
31 SW0703 B Washer M5 1
32 PO-168 BHEE Dust cover 2




24
LFE-ZFHERRI 53T IEd

LFE-Detail drawing of lifting foot press

HH
BEESH worktable o

see page 15th % ‘ 5//\9‘\7/:/\?
A >
HiE
worktable A

VC2700-E

7 e
SRR

B N A /\\/\\/\
o, @ o
/@<%<\>\>>2§/<\“\ N

Vi 8 ‘
LRI, |
ASEANIIASKEANAN, 17

////A/// ./////Al//////é\ o e i

\ i
7| O~

12 — B - sw0124

e

2
g
=4




VC2700-E

25

LFE-#e Bl Hr 5=
LFE-The section list for lifting foot press
F 3R YIkliRaE 4 7 BT HE
Ref.No. Part.No. Description Amt.Req.
I LFE-01 BRI EE Rk Electromagnetic valve 1
2 LFE-02A | #p Hanging seat 1
3 LFE-03 HEH Lock piece 2
4 LFE-04 KA ER Belt ring 2
5 LFE-05 High Hook 1
6 LFE-06 LV Bearing shaft 1
i LFE-07 g Connecting plate 1
3 LFE-08 B R H Rubber washer 3
LFE-11 [EE Fr Fixed piece 2
9 LFE-09 g Belt 1
10 SW0103 INFEZREIRSR  Hexagon socket screw M3x20 1
11 SWO113 | 7NARE A Hexagon socket screw MSx10| 2
SW0124 INEARE M Hexagon socket screw M5x16 2
12 LEF-10 VabiZ% =3 Square washer 1
SW0909 INHEEEARIEET Hexagon wooden screw 10#x1 3
13 SW0503 FEE A IR Headless socket screw M4x6 2
14 SWO0601 7N FEIRE Hexagon nut M3 1
15 SWO0605 vay==L ] Hexagon nut M8 1
16 SW0708 REAE Machine washer . M8 2
17 E-7  |ERIER E shape retaining ¢7| 1
18 NBK-608 | @& Bearing 1
19 LFE-12 BE Washer 4
20 PO-168 PHEEE Dust cover g
21 LFE-13 kol Washer 1
.0) SW0103 TP EEBRM  Crossed semi circle head screw = M4x8 1




VC2700-E

TR R RE A

Change movable protect piece

7 ot YRR % it B HE
Ref.No. Part.No. Description Amt.Reg.

1 | VC2700E-UCO1 | {HEHREH Movable protect piece 1




VC2700-E 27

XYFEHETE CAUTION:
@EIE24GE - Adjust the feed-dog.

AR RIS BN B R AR D
Move out part with black shadow on the feed-dog & movable protect piece must be followed.

oA
AR

J

EO;’
il B
5

@Y T]AE R : Cleaning thread trimmer. -
LE—#RERHH T EIPZ (@BEZEA -
Pass thread through point (a).
2. AR B R RS ) SR BT ] o
Pull the thread slightly back & forth to remove residual.

B E"A"B ISR B AR S R R AT 2 PR,
IR RN -

Link up the "A" &"B" wires shown on the left figure, if the motor
runs that means the safety switch 1s out of order, whereas the
motor still die that it is broken down.




28 VC2700-E

@B EEHIE - N TR | CAUTION-Cleaning the thread piece
LB T E T BT 4 -
Move the driving lever and make the knife to the half position.

ean the thread piece.

SKENERTE T PRS2 252 - SAETHRRIERR T RS - BRI KieE—K -
X If the lower thread trimmer can't work completely, please clean the thread piece under the screw.
SUGGESTION: Checking one time for three days at least.

@FEHUR JIHTIFr b iR Be R R :
Changing the lower thread trimmer and adjusting the tension and relaxation.
LTI -

2 FABRURAA -
ANTIEBIIR -
485 TR LT EE B R 2K o SRERIRAR

|
1.Take off the lower thread trimmer. @
2.Loosen the screw.
3.Take away the upper and lower knife.
4 Keep the horizontal condition between the new lower movable
knife and the new knife carrier. Then fasten the screw.




VC2700-E 29

5.(1).EE 7] Fr9ALE LA T BIDEHIR B HE -
Q). LTI HTIEHTE -
©OF 33

(1).Make the position of the fixed knife just like the "D" position as the following chart.
(2).Adjust the back of the lower and upper thread trimmer to let it been a line.
(3).Then fasten the screw.

—_

>, 7D g
2., ENPOSRE -@) / fixed kinfe| "\
P | \
' el |
L L@ j
@ i \ — /
KOJf——*u \ wEI
/ ) 1L £ _ Lower movable kmfe
5 D i
6. KT L -

Q=& P ADEFHEFSHE -
53 é@%ﬁ%&ﬁgﬂﬁ%ﬁ‘ﬁmﬁ ﬁﬁ-%uﬁﬁ%ﬁ@ﬁﬂﬂ}#*ﬁ

(1).Install the accessories by sequence as the following.

(2).The position of both springs is likes the "D" position as the following chart.

(3).Turn the thread trimmer outside down and then pushing the spring inside to make the
center-line deviating from the lower movable knife.

(4).Fasten the screw.




30 VC2700-E

7 5B E ol R AR FE |« Installing the spring & Adjust the tension
). JEFRME R — 188 HE ) FRVE - :
(2). R FHRE A IR IE R 457~90" -

(1).Swivel the screw and let the first spring keep closing to the knife,
(2).And then fast the screw slowly about 45°~90".

7 N

et \
A— r—
| — |
= S R

\ H A AERR#30.05mm

: Tighten the screws at both side until fit closely.

\ ’ Keep the distance of 0.05mm between

S B # movable knife and spring piece
s st

BB ESBRAIARTE, RERRBIREE -
3% The clip thread will be very tight, if the position of the 2nd spring keeps too front.




<Hffsek—>HR B E BB R CIRCUIT CONNECTING DRAWING

R

Electromagnetic valve

fer

Connecting plug

0000

Kelel:l)
L]

23]
o8]

/\/\/\53 ‘

QG|

Electromagnetic valve

(BRI 1
(electric types)

6 R AT I S
plug for the foot-lifter
direct electric control BON / '
[1

%EE*%
Electric control Box

PO-168
<ﬂm B |W'n

22 BAR

Safety switch

| @ O @2 —~. 1,2BUTHIRHEE

~_ 3 4@,@ FREHSER A 3,4 are pneumatic types
3® O ®4 (FBRER)

S RS T R

1,2 are the plugs to UT circuits
5,6 are the plugs to EP circuits

for the foot-lifter
(not for electric types)

this symbol indicates
safety switch circuits

%%

AR ¥ Conditiion
FERE Motor stop

S e B B AR A s e gl
R BRRE S B E A a3
TAEZEEME. Link up the two
wires shown on the left figure,
if the motor runs that means the
safety switch is out of order,
when the motor is still not
working, it is broken down.




